
Comhairle Contae Chorcai
Cork County Council

Environmental Protection Agency,
Office of Climate change and resource Unit,
Licensing Unit,
P.O. Box 3000,
Johnstown Castle Estate,
Co. Wexford.

June 2009

Annabella,
Mallow,

Co. Cork.
Tel: (022) 21123 • Fax: (022)21983

Email: northcork@corkcoco.ie

Web: www.corkcoco.ie

Annabella,
Mala,

Co. Ch"t"' ......

Fan: (022) 21123. F ·csgln~imfhnental Protection
R-phost: northcor @corkcoco.ie Agenc~T

Suiomh Greasain: .corkcoco.ie ' J

Vl8ste Licensing

Received 22JUN 2009

Initials -;;;;;;;;;;;;;;;;;;:;;;====;J

Re: Waste Water Discharge Licence Application for the
Agglomeration of Kildorrery

Dear Sir / Madam,

Please find enclosed Cork County Council's Waste Water Discharge Licence
[...]
the Agency on a separate CD-Rom containing sections B.l, B.2, B.3, BA, C.l,
0.2, E.3 and F.2.IAttachment included

8.6 Planning Authority

Yes No

Give the name of the planning authority, or authorities, in whose functional area
the discharge or discharges take place or are proposed to take place.

Name: Cork County Council
Address: Planning Department

County Hall
Carriaqrohane Road
Cork

Tel: 0214276891
Fax: 0214867007
e-mail: Planninainfo@corkcoc.ie

Planning Permission relating to the waste water works which is the subject of
this application: - (tick as appropriate)

uired
rocessed

Local Authority Planning File Reference Nfl: Not Available

Attachment 8.6 should contain the most recent planning permission,
including a copy of all conditions, and where an EIS was required, copies of any
such EIS and any certification associated with the EIS, should also be enclosed.

Page 14 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



WWD Application Form V5/08

Where planning permission is not required for the development, provide
reasons, relevant correspondence, etc.

IAttachment included

B.7 Other Authorities

Yes No

B.7 (i) Shannon Free Airport Development Company (SFADCo.) area

The applicant should tick the appropriate box below to identify whether the
discharge or discharges are located within the Shannon Free Airport
Development Company (SFADCo.) area.

Attachment B.7(i) should contain details of any or all discharges located
within the SFADCo. area.

IWithin the SFADCo Area

B.7 (ii) Health Services Executive Region

Yes No

The applicant should indicate the Health Services Executive Region where the
discharge or discharges are or will be located.

Name: Health Service Executive
Address: North Cork Area Headquarters

Gouldhill
Mallow Co. Cork

Tel: 02230200
Fax: 022 30211
e-mail: Gerry.oconnel@hsel.ie

B.7 (iii) Other Relevant Water Services Authorities

Regulation 13 of the Waste Water Discharge (Authorisation) Regulations, 2007
requires all applicants, not being the water services authority in whose functional
area the relevant waste water discharge or discharges, to which the relevant
application relates, takes place or is to take place, to notify the relevant water
services authority of the said application.

Name: Not Applicable
Address: Not Applica ble

Tel: Not Applicable
Fax: Not Applicable
e-mail: Not Applicable

IRelevant Authority Notified Yes No

Page 15 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



WWD Application Form V5/08

Attachment B.7(iii) should contain a copy of the notice issued to the relevant
local authority.

IAttachment Included

B.8 Notices and Advertisements

Yes No

Regulations 10 and 11 of the Waste Water Discharge (Authorisation) Regulations,
2007 require all applicants to advertise the application in a newspaper and by way
of a site notice. See Guidance Note.

Attachment B.8 should contain a copy of the site notice and an appropriately
scaled drawing (:5A3) showing its location. The original application must
include the original page of the newspaper in which the advertisement
was placed. The relevant page of the newspaper containing the advertisement
should be included with the original and two copies of the application.

IAttachment included Yes No

B.9 (i) Population Equivalent of Agglomeration

TABLE B.9.1 POPULATION EQUIVALENT OF AGGLOMERATION

The population equivalent (p.e.) of the agglomeration to be, or being, served by
the waste water works should be provided and the period in which the population
equivalent data was compiled should be indicated.

Population Eauivalent 850
Data Compiled (Year) 2008
Method HYdraulic Flow

B.9 (ii) Pending Development

Where planning permission has been granted for development(s), but
development has not been commenced or completed to date, within the boundary
of the agglomeration and this development is being, or is to be, served by the
waste water works prOVide the following information;

• information on the calculated population equivalent (p.e.) to be contributed
to the waste water works as a result of those planning permissions
granted,

Description No. of Units PE/unit PE
Planning granted, 120 2.8 336
construction not
started - Domestic
Planning granted, 2 5 10
construction not
started - Commercial

Total 346
• the percentage of the projected p.e. to be contributed by the non-domestic

activities,

Page 16 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



WWD Application Form V5/08

Circa 2% of PE contributed by non-domestic activities.

• the ability of the waste water works to accommodate this extra hydraulic
and organic loading without posing an environmental risk to the receiving
water habitat.

The plant is currently catering for SOOPE and has adequate capacity to cater for
additional planned loading.

B.9 (iii) FEES

State the relevant Class of waste water discharge as per Column 1 of the
Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third
Schedule of the Waste Water Discharges (Authorisation) Regulations 2007, S.1.
No. 684 of 2007.

Class of waste water discharge Fee (in C)
Discharges from agglomerations €10,000
with a PE of 500 to 1000

IAppropriate Fee Included Yes No

B.l0 Capital Investment Programme
State whether a programme of works has been prioritised for the development
of infrastructure to appropriately collect, convey, treat and discharge waste
water from the relevant agglomeration. If a programme of works has been
prioritised provide details on funding, (local or national), allocated to the capital
project. Provide details on the extent and type of work to be undertaken and
the likely timeframes for this work to be completed.

Attachment B.l0 should contain the most recent development programme,
including a copy of any approved funding for the project and a timeframe for
the completion of the necessary works to take place.

IAttachment included

B.ll Significant Correspondence

Yes No

Provide a summary of any correspondence resulting from a Section 63 notice
issued by the Agency in relation to the waste water works under the
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section
13 of Protection of the Environment Act, 2003.

Attachment B.ll should contain a summary of any relevant correspondence
issued in relation to a Section 63 notice.IAttachment included Yes No

Page 17 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



WWD Application Form V5/08

8.12 Foreshore Act Licences.

Provide a copy of the most recent Foreshore Act licence issued in relation to
discharges from the waste water works issued under the Foreshore Act 1933.

Attachment 8.12 should contain the most recent licence issued under the
Forsehore Act 1933, including a copy of all conditions attached to the licence
and any monitoring returns for the previous 12-month period, if applicable.

IAttachment included Yes No
..j

Page 18 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



SECTION C:

WWD Application Form V5/08

INFRASTRUCTURE &. OPERATION
Advice on completing this section is provided in the accompanying Guidance
Note.

C.l Operational Information Requirements
Provide a description of the plant, process and design capacity for the areas of the
waste water works where discharges occur, to include a copy of such plans,
drawings or maps, (site plans and location maps, process flow diagrams), and such
other particulars, reports and supporting documentation as are necessary to
describe all aspects of the area of the waste water works discharging to the
aquatic environment. Maps and draWings must be no larger than A3 size.

Inlet Works - Preliminary treatment is provided with grit removal, screening
and stormwater overflow facilities. Screening is provided by a 6mm automatic
screen with a manual screen bypass. Screenings are dewatered, compacted
and discarded into a wheelie bin for off-site disposal.
Flows up to 3 DWF (560m3/d) flow onto the aeration basin. Flows in excess of
3 DWF are direct to the stormwater holding tanks and returned to the primary
waste stream when the storm flow have abated.

Storm water holding tank - The pre-existing septic tank was repaired and
modified to perform as a storm water holding tank. The tank is fitted with a
duty/standby pumps to forward feed back into the treatment stream prior to
the inlet works. An overflow screened baffle pipe allows high water levels in the
storm holding tank to be directed towards the discharge point.
The pumps are operated on a high and low level control.

Aeration Tank - Oxygenation and agitation is preformed by a 5.5kW surface
mounted mechanical aerator. The Aeration tank has an operating volume of
circa 175m3

• The aerator is operates on an automated timer system.

Clarifier -Mixed liquor decants from the aeration basin into a 3 hopper bottom
clarifier where gravity separation of the activated sludge ocures. The tank is
fitted with 3 no duty pumps to forward return activated sludge (RAS) to the
aeration basin or waste activated sludge (WAS) to the sludge holding tank.
The sludge return operates on an automated timer system and which is baised
to return sludge. The operator must manually operate valves to waste
activated sludge to the sludge holding tank.

The final effluent decants from the clarifier and gravity flows to the discharge
point. A composite sampler is located on the final effluent stream within the
WWTP compound.

Sludge holding tank - The sludge holding tank is a precast unit with circa
30m3 storage capacity. The tank is fitted with 2 level decanting pipework in a
normally shut position and a high level decanting pipe in a always open
position. Decanted liquor is directed back into the aeration basin.
The tank is desludged on a regular basis by a Contractor and taken to
Mitchelstown WWTP for dewatering.

Control panels for the electrical plant are located in kiosks within the site
compound.

C.1.1 Storm Water Overflows

Page 19 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



WWD Application Form V5/08

For each storm water overflow within the waste water works the following
information shall be submitted:

• An assessment to determine compliance with the criteria for storm
water overflows, as set out in the DoEHLG 'Procedures and Criteria
in Relation to Storm Water Overflows', 1995 and any other guidance
as may be specified by the Agency, and

• Identify whether any of the storm water overflows are to be
decommissioned, and identify a date by which these overflows will
cease, if applicable.

The volume of the storm water holding tank below the overflow baffle is circa
31m3

• The tank is fitted with a duty and standby pump which circulate the
attenuated storm load back into the main waste stream.
A high level outlet form the tank may discharge to the effluent stream within the
WWTP compound. There is no record to the frequency or quantity of discharges
from the storm water holding tank.

C.1.2 Pumping Stations

For each pump station operating within the waste water works, provide
details of the following:

• Number of duty and standby pumps at each pump station;
• The measures taken in the event of power failure;
• Details of storage capacity at each pump station;
• Frequency and duration of activation of emergency overflow to

receiving waters. Clarify the location where such discharges enter
the receiving waters.

There are pump stations within the waste water works.

Attachment C.l should contain supporting documentation with regard to the
plant and process capacity, systems, storm water overflows, emergency overflows,
etc., including flow diagrams of each with any relevant additional information.
These drawings / maps should also be provided as geo-referenced digital
drawing files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon
agreement) in Irish National Grid Projection. This data should be provided to
the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5,
D.2, E.3 and F.2.

IAttachment included Yes No

C.2 Outfall Design and Construction
Provide details on the primary discharge point & secondary discharge points and
storm overflows to include reference, location, design criteria and construction
detail.
There is one discharge point from the treatment plant. The discharge located
circa 750m due east of the WWTP compound.
The Outfall is an open pipe that is partially submerged. There is no headwall
detail.

Page 20 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



WWD Application Form V5/08

Attachment C.2 should contain any supporting documentation on the design and
construction of any and all discharge outfalls, including stormwater overflows,
from the waste water works.

IAttachment Included Yes No

Page 21 of 28

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:14:45:03



SECTION D:

WWD Application Form V5/08

DISCHARGES TO THE AQUATIC
ENVIRONMENT

Advice on completing this section is provided in the accompanying Guidance
Note.

Give particulars of the source, location, nature, composition, quantity,
level and rate of discharges arising from the agglomeration and, where
relevant, the period or periods during which such emissions are made or
are to be made.

Details of all discharges of waste water from the agglomeration should
be submitted via the following web based link:
http://78.137.160.73/epa wwd licensing/. The applicant should address in
particular all discharge points where the substances outlined in Tables
D.l(i), (b) & (c) and D.l(ii), (b) & (c) of Annex 1 are emitted.

Where it is considered that any of the substances listed in Annex X of
the Water Framework Directive (2000/60/EC) or any of the Relevant
Pollutants listed in Annex VIII of the Water Framework Directive
(2000/60/EC) are being discharged from the waste water works or are
seen to be present in the receiving water environment downstream of a
discharge from the works (as a result of any monitoring programme,
e.g., under the Water Framework Directive Programme of Measures) the
applicant shall screen the discharge for the relevant substance.

D.l Discharges to Surface Waters
Details of all discharges of waste water from the agglomeration should be
supplied via the following web based link:
http://78.137.160.73/epa wwd licensing/. Tables D.l(i)(a), (b) & (c), should be
completed for the primary discharge point from the agglomeration and Tables
D.l(ii)(a), (b) & (c) should be completed for each secondary discharge point,
where relevant. Table D.l(iii)(a) should be completed for each storm water
overflow. Individual Tables must be completed for each discharge point.

Where monitoring information is available for the influent to the plant this data
should also be provided in response to Section D.1.
Cork County Council monitors the influent to the plant, the results of which are
included in Attachment D

Supporting information should form Attachment D.lIAttachment Included Yes No